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30.000 MHz 806.500 MHz 100.000 kHz 804.36569 MHz -53.26 dBm -40.26 dB 30.000 MHz 806.500 MHz 100.000 kHz 804.36569 MHz -52.25 dBm -39.25 dB
536,500 MHz 1.000 GHz 100.000 kHz 929.03022 MHz -57.11 dBm -44.11 dB 936,500 MHz 1.000 GHz 100.000 kHz 965.29006 MHz -56.88 dBm -43.88 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -46.62 dBm -33.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -42.15 dBm -29,15 dB 3.000 GHz 7.000 GHz 1.000 MHz £.03926 GHz -42.11 dBm -20.11 d8
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30.000 MHz 806.500 MHz 100.000 kHz 598.30797 MHz -37.59 dBm -24.59 dB 30.000 MHz 806.500 MHz 100.000 kHz 598.69603 MHz -40.04 dBm -27.04 dB
836,500 MHz 1.000 GHz 100.000 kHz 909.75649 MHz -56.28 dBm -43,28 dB 836,500 MHz 1,000 GHz 100.000 kHz 965.29096 MHz -57.15 dBm -44,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.03424 GHz -40.94 dBm -27.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.03474 GHz -27.93 dBm -14.93 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26 / 5MHz
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30.000 MHz 806.500 MHz 100.000 kHz 605.29298 MHz -22.23 dBm -5.23 dB 30,000 MHz 806.500 MHz 100.000 kHz 604.90452 MHz -25.68 dBm -12.68 dB
836,500 MHz 1.000 GHz 100.000 kHz 884.76598 MHz -56.10 dBm -43.10 dB 836,500 MHz 1,000 GHz 100.000 kHz 884.76598 MHz -56.39 dBm -43,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.04174 GHz -16.52 dBm -3.52 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.04074 GHz -17.83 dém -4.83 dé
3.000 GHz 7.000 GHz 1.000 MHz 6.90526 GHz -42.43 dBm -20.43 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.92726 GHz -42.26 dBm -209.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99500 GHz -43.98 dBm -30.98 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99050 GHz -43,92 dBm -30.92 dB
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30.000 MHz 806.500 MHz 100.000 kHz 595.20352 MHz -39.72 dBm -26.72 dB 30.000 MHz 806.500 MHz 100.000 kHz 795.82846 MHz -58.54 dBm -45.54 dB
836,500 MHz 1.000 GHz 100.000 kHz 965.29096 MHz -57.52 dBm -44,52 dB 836,500 MHz 1,000 GHz 100.000 kHz 954 51074 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.03224 GHz -30.50 dBm -17.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47088 GHz -47.12 dBm -34.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -42.71 dBm -29.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -42,76 dBm -29.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00200 GHz -44,22 dBm -31.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98700 GHz -44.08 dBm -31.08 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26 / 15MHz

Lowest Channel / QPSK
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30.000 MHz 806.500 MHz 100.000 kHz 595.37964 MHz -35.35 dBm -22.35 dB 30.000 MHz 806.500 MHz 100.000 kHz 596.36769 MHz -38.71 dBm -25.71 dB
536,500 MHz 1.000 GHz 100.000 kHz 950.91733 MHz -57.54 dBm -44.54 dB 936,500 MHz 1.000 GHz 100.000 kHz 906.16309 MHz -57.05 dBm -44.05 dB
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samonias. FCC RADIO TEST REPORT

Report No. : FG022521-04B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
BW 15MHz Note 2.
Temperature Voltage -

°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0034
40 Normal Voltage 0.0017
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG022521-04B

LTE Band 26 - 824MHz

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
824MHz 5.10 551 6.26 5.74
TEL : 886-3-327-3456 Page Number : A3-10f 15

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-04B

LTE Band 26 / 10MHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
824MHz 1.29 1.30 1.33 1.31 1.30 1.31 1.30 1.28 1.29 1.32 - -
TEL : 886-3-327-3456 Page Number : A3-30f 15

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-04B

LTE Band 26

Spectrum Spectrum
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SPORTON LAB.
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Report No. : FG022521-04B

LTE Band 26

Spectrum - Spectrum
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Spectrum 3 Spectrum
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
824MHz 1.11 1.08 1.10 1.08 1.10 1.10 1.12 1.10 1.14 111 - -
TEL : 886-3-327-3456 Page Number 1 A3-7 of 15

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26

824MHz/ 1.4MHz / QPSK

824MHz/ 1.4MHz / 16QAM

Spectrum Spectrum
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SGL Count 100/100 SGL Count 100/100
[0 17k Max [0 17k Max
[IETEN] 14.17 dBm [IETEN] 14.56 dBm
§23.02900 MHz 823.09490 MHz
2048 Occ Bw 1.102897103 MHz 2048 Occ Bw 1.084915085 MHz
. s NN . wefah fafiafy
10 d8; Fo-Cr 10 d8; “ T
odem adam - 4
\
-10 f 3 -10
I ! / h
20 df ," 20 d 7
Y 30 peis S
A YL Es LV v
I ! il MY g .
ek Vi 0 Y = ¥
LA i N W
S0 i S0 - e
-60 d -60 d
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 ©23,028 MHz 14.17 dbm 2 1 23,0949 MHz 12.56 dbm
T1 1 822 82517 MHz 5.90 dm oce Bw 1.102897103 MHz T1 1 822 BI117 MHZ 7.12 dBm oce Bw 1084015085 MHz
T2 1 52392607 MHz 5.36 dBm T2 1 52391608 MHz 6.44 dBm
il T i T
L hi )i Ready i L hi )i Ready
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ee FCC RADIO TEST REPORT Report No. : FG022521-04B

SPORTON LAB.

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.20 db @ RBW 30 khz Ref Level 30.00 dém  Offset 11.20 db @ RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o At 0dE SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.54 dBm Mi[1] 14.11dBm
822.81100 MHZ| 821.83200 MHz|
208 B v.ﬁ oce Bw 1.098901099 MHz 208 B oce Bw 1.098901099 MHZ|
) i
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0 d8m - - 0 d8m
{ \ /
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| | w [
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z T [ T
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y <0 [
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-60 -60
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae Function | Function Result
M1 1 822,811 MHz 15.54 dém M1 1 821,832 MHz 14.11 dBm
Ti 1 B21,74226 MHz 5.84 dém Oce Bw 1.0SES01099 MHz Ti 1 B21,74226 MHz 7.07 dBm Oce Bw 1.0968801089 MHz
T2 1 82284116 MH2 9.31 dam T2 1 82284116 MHz 5.42 dam
il ! il !
L JL J Ready il L JL ] Ready &
Spectrum Spectrum L
Ref Level 30.00 dém Offset 11.20 d& & RBW 30 kHz Ref Level 30.00 dém Offset 11.20 d® & RBW 30 kHz
jo ALt 30dB  SWT 126.4 ps & VBW 100 kHz  Mode Auto FFT jo ALt 30dB  SWT 126.4 ps & VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 14.86 dBm Mi[1] 15.00 dBm
819.8840 MHz . 820.7030 MHz
20 d8 ,I occ Bw 1.118881119 MHz| 20 d8 _E occ Bw 1.098901099 MHz|
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b T e guatng, o edae i paril” (RIC RE N ) AV AT
-60 d -60 d
CF 824.0 MH2z 1001 pts Span 20.0 MHz CF 824.0 MH2z 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value Function | Function Result | Type | Ref | Trc | X-value | Y-value Function | Function Result
[ 1 619,804 MHz 14.86 dbm 2 1 §20,703 MHZ 15.00 dém
T1 1 B19.6643 MHz 6.69 dBm Oce Bw 1.11B881119 MHz T1 1 B19.6643 MHz 6.78 dBm Oce Bw 1.098301099 MHz
T2 1 520,7832 MHz 6.43 dBm T2 1 520,7632 MHz 10.23 dém
il T il T
L hi )i Ready i L hi )i Ready
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SPORTON LAB.
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Report No. : FG022521-04B

Spectrum 3 Spectrum
Ref Level 30.00 dom  Offset 11.20 db @ RBW 30 kiz Ref Level 30.00 dom  Offset 11.20 0B @ RBW 30 khz
o At 30dE SWT 1264 ps @ VBW 100kHz Mode autc FFT o At 30dE SWT 1264 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 14.45 dém Mi[1] 15.54 dBm
817.9760 MHz L B817.9760 MHZz
208 ¥ occ Bw 1.138861139 MHz| 208 b occ Bw 1.108891109 MHZz|
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 817,976 MHz 14.45 dém M1 1 817,976 MHz 15.54 dBm
T 1 8174066 MHz 7.06 dBm Occ Bw 1138061139 MHz T 1 8174066 MHz 7.24 dém Occ Bw 1.108891109 MHz
T2 1 18,5455 MHz 5.38 dam T2 1 818,5155 MHZ 12,45 dam
T T Y T T
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Conducted Spurious Emission

LTE Band 26 / 1.4AMHz

Spectrum [ spectrum k=
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit Gheck PAES
_10 déRE—BPURIOUS LINE ABS PAES _10 ddRR_BPURIOUS LINE ABS PAES
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
-20 dBi -20 dB
-30 dB 30dB
4o derh 40 deth
s W PP R . e W S GRS
-0 glerh -0 I‘:u. N
! .1
et e
70 dBm 70 dB
-80 dBm -80 dB
-0 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
20.000 MHz 814.000 MHz 100,000 kHz 603,79710 MAz -21.45 dem 546 dB 30.000 MHz £14.000 MHz 100.000 kHz £03,79710 MHz -22.75 dBm -8.75 de
849,000 MHz 1.000 GHz 100.000 kHz 592.08042 MHz -55.57 dam -42.97 d& §49.000 MHz 1.000 GHz 100.000 kHz 994.64486 MHz -56.09 dBm -43.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.04424 GHz -17.26 dBm -4.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.04224 GHz -17.07 dBm -4.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -42.21 dém -29.21 de 2.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -42.24 dem -29.24 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.58400 GHz -42.52 dBm -25.92 di 7.000 GHz 9.000 GHz 1.000 MHz 7.99850 GHz -42.80 dBm -29.80 dB
il ) Read il ) Read
L JL J — L ZARe L J — . &
17 17
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Report No. : FG022521-04B

LTE Band 26 / 3MHz

824MHz/ QPSK

824MHz/ 16QAM

Spectrum [ spectrum k=
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit Gheck PAES
_10 déRE—BPURIOUS LINE ABS PAES _10 ddRR_BPURIOUS LINE ABS PAES
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
-20 dBi -20 dB
-30 dB -30 dB
4o derh 40 deth
K IJJ]B\ | -0 piBrh
s J
da s Tmeter
70 dBm 70 dB
-80 dBm .80 dB
-0 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
20.000 MHz 814.000 MHz 100,000 kHz 602,62160 MHz -22.22 dém -0.22 d& 30.000 MHz £14.000 MHz 100.000 kHz 605,75612 MHz -23.47 dBm -10.47 de
849,000 MHz 1.000 GHz 100.000 kHz 591.62787 MHz -56.06 dém -43.06 d& §49.000 MHz 1.000 GHz 100.000 kHz 884.82667 MHz -55.28 dBm -42.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.04374 GHz -17.24 dBm -4.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.04274 GHz -17.31 dBm -4.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -42.21 dém -29.21 de 2.000 GHz 7.000 GHz 1.000 MHz 5.89489 GHz -41.95 dem -28.95 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.01100 GHz -42.74 dBm -25.74 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.99850 GHz -42.79 dBm -29.79 dB
il ) Read il ) Read
L JL J sl L 4L JL )i eady [ )
Date: 49 Date: 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26 / 5MHz

Spectrum [ spectrum k=
Ref Level 0.00 dém  Offset 11.20 db Mode Auto Sweep Ref Level 0.00 d8m  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit ¢heck PARS
_10 ddpR_SPURIOUS LINE ABS PARS _10 4dRE_BPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
-20 dBi -20 dB
-30 dB -30 dB
-40 dBffr 0 derh
B—— —
PP N e
E nfa‘ 1 -0 deih
- -
I et
=70 dBm 70 dB
-80 dBm -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100,000 kHz 603,01340 MHz -20.28 dém -7.28 dB. 30,000 MHz £14.000 MHz 100,000 kHz 602.62169 MHz -24.68 dBm -11.68 B
549.000 MHz 1.000 GHz 100,000 kHz 986.80070 MHz -56.40 dBm -43.40 dB §49.000 MHz 1.000 GHz 100,000 kHz 990.42108 MHz -56.15 dém -43.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.04224 GHz -15.60 dém -2.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.04074 GHz -17.71 dém -4.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -42.37 dém -20.37 de 2.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.31 dem -29.31 de
7.000 GHz 9.000 GHz 1.000 MHz 7.59750 GHz -42.681 dbm -25.61 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.59800 GHz -42.68 dBm -25.68 dB
il ) Read il ) Read
L JL J sl L ZlL JL )i eady [ )
Date: 18 Date: 18 3:40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26 / 10MHz

824MHz/ QPSK

824MHz/ 16QAM

Spectrum [ spectrum k=
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr @1 AvgPwr
Limit fheck PAES Limit Gheck PAES
_10 déRE—BPURIOUS LINE ABS PAES _10 ddRR_BPURIOUS LINE ABS PAES
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
-20 dBi -20 dB
30 dB 30 de
4o derh 0 derh
Mg et s rterned posmruneres
-0 HBMf T -0 der . o
Lt .
e et
70 dBm 70 dB
-80 dBm -80 dB
-0 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
20.000 MHz 814.000 MHz 100,000 kHz 601,44628 MHz -20.35 dem ~7.35 d& 30.000 MHz £14.000 MHz 100.000 kHz 601.44628 MHz -25.22 dBm -12.22 de
849,000 MHz 1.000 GHz 100.000 kHz $83.18032 MHz -55.36 dBm -42.36 di §49.000 MHz 1.000 GHz 100.000 kHz 884.82667 MHz -55.45 dBm -42.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.03824 GHz -14.99 dBm -1.99 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.03874 GHz -18.55 dBm -5.55 dB
3.000 GHz 7.000 GHz 1.000 MHz £.86330 GHz -42.46 deém -20.46 dB 2.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.21 dem -29.21 de
7.000 GHz 5.000 GHz 1.000 MHz 7.59200 GHz -42.93 dBm -25.93 di 7.000 GHz 9.000 GHz 1.000 MHz 7.98200 GHz -42.82 dBm -29.82 dB
il ) Read il ) Read
L JL J sl L ZlL JL )i eady [ )
Date: 18 Date: 18
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LTE Band 26 / 15MHz

824MHz/ QPSK

824MHz/ 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 1004100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 0.00 dem
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit ¢heck PARS
_10 ddpR_SPURIOUS LINE ABS PARS _10 4dRE_BPURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS,
-20 dBi -20 dB
-30 dB -30 dB
-40 dBf 0 dBm
g N R g SR L
-0 gbm J -0 dBm J
- e
=70 dBm 70 dB
-80 dBm -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100,000 kHz £90,00545 MHz -20.61 dBm -7.81 dB. 30,000 MHz £14.000 MHz 100,000 kHz £90,00545 MHz -23.55 dem 10,55 dB
549.000 MHz 1.000 GHz 100,000 kHz 884.82667 MHz -54.76 dBm -41.76 dB §49.000 MHz 1.000 GHz 100,000 kHz 684.82667 MHz -53.56 dém -40.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.03674 GHz -16.57 dém -3.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.03674 GHz -18.97 dém -5.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.07887 GHz -42.21 dém -29.21 de 2.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -42.36 dem -29.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.59250 GHz -42.85 dbm -25.85 di 7.000 GHz 9.000 GHz 1.000 MHz 7.97651 GHz -42.79 dém -25.75 dB
il ) Read il ) Read
L JL J sl L ZlL JL )i eady [ )
Date 18:10:486 Date: 18:11:21
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Report No. : FG010618-04B

Appendix B. Test Results of ERP and Radiated Test

ERP

<Reporting Only>

LTE Cat. M1 Band 26 / 15MHz (Average) (GT - LC =-12.2 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.65 0.2317 9.30 0.0085
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 3 3 23.86 0.2432 9.51 0.0089
Middle 16QAM - - - - - -
Highest - - - - - -
Limit ERP < 100W Result PASS
LTE Cat. M1 Band 26 / 10MHz (Average) (GT - LC =-12.2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.62 0.2301 9.27 0.0085
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 3 0 23.86 0.2432 9.51 0.0089
Highest - - - - - -
Limit ERP < 100W Result PASS
LTE Cat. M1 Band 26 / 5MHz (Average) (GT - LC = -12.2 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.60 0.2291 9.25 0.0084
Middle QPSK 1 0 23.54 0.2259 9.19 0.0083
Highest 1 0 23.45 0.2213 9.10 0.0081
Lowest 1 0 23.82 0.2410 9.47 0.0089
Middle 16QAM 1 0 23.81 0.2404 9.46 0.0088
Highest 1 0 23.94 0.2477 9.59 0.0091
Limit ERP < 100W Result PASS

Bl-11of2



LTE Cat. M1 Band 26 / 3MHz (Average) (GT - LC =-12.2 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.72 0.2355 9.37 0.0086
Middle QPSK 3 0 23.55 0.2265 9.20 0.0083
Highest 3 0 23.53 0.2254 9.18 0.0083
Lowest 1 0 23.95 0.2483 9.60 0.0091
Middle 16QAM 1 0 23.79 0.2393 9.44 0.0088
Highest 1 0 23.77 0.2382 9.42 0.0087

Limit ERP < 100W Result PASS

LTE Cat. M1 Band 26 / 1.4MHz (Average) (GT - LC =-12.2 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.63 0.2307 9.28 0.0085
Middle QPSK 3 0 23.67 0.2328 9.32 0.0086
Highest 3 0 23.43 0.2203 9.08 0.0081
Lowest 1 0 23.79 0.2393 9.44 0.0088
Middle 16QAM 1 0 23.87 0.2438 9.52 0.0090
Highest 1 0 23.79 0.2393 9.44 0.0088

Limit ERP < 100W Result PASS

Bl-120f2
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Report No. : FG010618-04B

LTE Cat. M1 Band 26 / 15MHz (Average) (GT - LC =-12.2 dB)
RB ERP
Channel Mode - Conducted
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
824MHz QPSK 1 0 23.4 0.2188 9.05 0.0080
824MHz 16QAM 1 0 23.38 0.2178 9.03 0.0080
Limit ERP < 100W Result PASS
LTE Cat. M1 Band 26 / 10MHz (Average) (GT - LC =-12.2 dB)
RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
824MHz QPSK 1 0 23.04 0.2014 8.69 0.0074
824MHz 16QAM 1 0 23.31 0.2143 8.96 0.0079
Limit ERP < 100W Result PASS
LTE Cat. M1 Band 26 / 5MHz (Average) (GT - LC =-12.2 dB)
RB ERP
Channel Mode - Conducted
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
824MHz QPSK 1 0 23.09 0.2037 8.74 0.0075
824MHz 16QAM 1 0 23.36 0.2168 9.01 0.0080
Limit ERP < 100W Result PASS

Bl-210f?2



LTE Cat. M1 Band 26 / 3MHz (Average) (GT - LC =-12.2 dB)
RB ERP
Channel Mode - Conducted
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
824MHz QPSK 1 0 23.1 0.2042 8.75 0.0075
824MHz 16QAM 1 0 22.09 0.1618 7.74 0.0059
Limit ERP < 100W Result PASS
LTE Cat. M1 Band 26 / 1.4MHz (Average) (GT - LC =-12.2 dB)
RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
824MHz QPSK 1 0 23.11 0.2046 8.76 0.0075
824MHz 16QAM 1 0 22.07 0.1611 7.72 0.0059
Limit ERP < 100W Result PASS
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Radiated Spurious Emission

Cat M1 Band 26

Cat M1 Band 26 / 5MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -40.52 -13 -27.52 -50.15 -46.06 0.91 8.60 H
2440 -54.04 -13 -41.04 -67.89 -61.37 1.14 10.62 H
3257 -55.51 -13 -42.51 -71.03 -63.96 1.32 11.92 H
H
H
H
Lowest
1632 -44.03 -13 -31.03 -53.19 -49.57 0.91 8.60 \Y,
2440 -52.18 -13 -39.18 -66.1 -59.51 1.14 10.62 \Y,
3257 -55.01 -13 -42.01 -71.02 -63.46 1.32 11.92 \Y,
\Y,
\Y,
\Y,
1632 -38.05 -13 -25.05 -47.68 -43.59 0.91 8.60 H
2448 -53.34 -13 -40.34 -67.19 -60.68 1.14 10.63 H
3264 -55.67 -13 -42.67 -71.17 -64.14 1.32 11.93 H
H
H
H
Middle
1632 -43.26 -13 -30.26 -52.42 -48.80 0.91 8.60 \Y
2448 -53.01 -13 -40.01 -66.95 -60.35 1.14 10.63 \Y,
3264 -55.30 -13 -42.30 -71.28 -63.77 1.32 11.93 \Y,
\Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B2-1of5
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Highest

1638 | -38.69 -13 -25.69 | -48.33 | -44.25 0.92 8.62 H
2458 | -56.42 -13 -43.42 | -70.28 | -63.77 1.14 10.64 H
3277 | -B5.71 -13 4271 | -71.18 | -64.20 1.32 11.96 H
H
H
H
H
1638 | -43.99 -13 -30.99 | -53.14 | -49.55 0.92 8.62 v
2458 | -54.89 -13 4189 | -68.86 | -62.24 1.14 10.64 Y
3277 | -55.32 -13 4232 | -71.27 | -63.81 1.32 11.96 v
Vv
Vv
Y
Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable TXAnt_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -40.62 -13 -27.62 -50.25 -46.16 0.91 8.60 H
2440 -56.57 -13 -43.57 -70.42 -63.90 1.14 10.62 H
3256 -55.50 -13 -42.50 -71.02 -63.95 1.32 11.91 H
H
H
H
H
Middle
1632 -45.03 -13 -32.03 -54.19 -50.57 0.91 8.60 \Y
2440 -53.51 -13 -40.51 -67.43 -60.84 1.14 10.62 \Y,
3256 -55.27 -13 -42.27 -71.28 -63.72 1.32 11.91 \Y,
\Y,
\Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable TXAnt_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -40.15 -13 -27.15 -49.78 -45.69 0.91 8.60 H
2448 -54.66 -13 -41.66 -68.51 -62.00 1.14 10.63 H
3259 -55.40 -13 -42.40 -70.91 -63.85 1.32 11.92 H
H
H
H
H
Lowest
1632 -43.23 -13 -30.23 -52.39 -48.77 0.91 8.60 \%
2448 -52.76 -13 -39.76 -66.7 -60.10 1.14 10.63 \%
3259 -54.91 -13 -41.91 -70.91 -63.36 1.32 11.92 \Y,
\Y,
\Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-04B

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable TXAnt_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -34.10 -13 -21.10 -42.47 -39.64 0.91 8.60 H
2456 -56.64 -13 -43.64 -70.1 -63.99 1.14 10.64 H
3272 -56.93 -13 -43.93 -72.31 -65.41 1.32 11.95 H
H
H
H
H
824MHz
1632 -35.48 -13 -22.48 -43.38 -41.02 0.91 8.60 \%
2456 -57.43 -13 -44.43 -70.99 -64.78 1.14 10.64 \Y,
3272 -56.79 -13 -43.79 -72.65 -65.27 1.32 11.95 \Y,
\Y,
\Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END———

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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